
S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R  
C I T Y  O F  S A N  M A T E O  

 UTILITIES AND SERVICE SYSTEMS 

P L A C E W O R K S   4.17-1 

4.17 UTILITIES AND SERVICE SYSTEMS 
This chapter describes the regulatory framework and existing conditions of the City of San Mateo 
Environmental Impact Report (EIR) Study Area and evaluates the potential impacts from adopting and 
implementing the proposed General Plan 2040 and proposed Climate Action Plan (CAP) update, and from 
future development and activities that could occur under the proposed project. This includes impacts on 
utilities and service systems, including water supply and demand, wastewater (sewage) conveyance and 
[...]
regulatory requirements placed upon the City of San Mateo Wastewater Treatment Plant (WWTP); or 
(4) result in or threaten harm to human health or the environment.  

A wastewater capacity charge is imposed on all new development to recover a proportionate share of 
costs for existing and future wastewater system facilities and new or expanded connections to the 
City’s wastewater systems. The applicable charges are determined by land use, wastewater flow rates, 
and wastewater strength loadings. 

Section 7.32.432 provides requirements for compliance with the Private Sewer Lateral Ordinance, 
which was passed in 2020. Upon the sale of real property, property improvements greater than 
$90,000, sewer class change, or sewer later backup or blockage, a sewer lateral inspection is required. 

Industrial waste may require pretreatment prior to discharge to the City’s sewer system, as 
determined by the Public Works Department. Pretreatment may include gravity separation 
interceptors, grease removal for food service facilities, closed-loop recycling systems for steam 
cleaning and radiator flushing, electrolytic recovery units for photo process waste and devices to 
capture amalgam for dental clinics. Applicants must submit an application to the Public Works 
Department to obtain a permit to discharge industrial waste. Permit applications for construction 
dewatering are also required. 

 Chapter 23.16, Plumbing Code, adopts the 2022 California Plumbing Code, California Code of 
Regulations, Title 25, Part 5, which includes a chapter on sanitary drainage connections and standards 
of construction. 

City of San Mateo NPDES Permit for Wastewater Treatment Plant 

The San Francisco Bay RWQCB issued a NPDES permit and waste discharge requirements in 2018 for San 
Mateo’s Wastewater Treatment Plant (WWTP) and its collection system (Order No. R2-2018-0016). The 
dischargers are listed as the City of San Mateo and the City of Foster City EMID. EMID also discharges its 



S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R  
C I T Y  O F  S A N  M A T E O  

 UTILITIES AND SERVICE SYSTEMS 

P L A C E W O R K S   4.17-33 

collected wastewater to San Mateo’s WWTP as well as four satellite collection systems: the City of 
Belmont, Crystal Springs Community Sanitation District (CSCSD), the Town of Hillsborough, and County of 
San Mateo Tower Road Complex. The order contains discharge limitations on specific pollutants 
discharged to Lower San Francisco Bay as well as monitoring and reporting requirements. The WWTP is 
permitted for an average daily dry weather flow of 15.7 MGD.34 The current NPDES permit expires on June 
30, 2023. 

City of San Mateo Sewer System Management Plan 

The latest Sewer System Management Plan is dated 2020.35 The goal of the SSMP is to provide a plan and 
schedule to properly manage, operate, and maintain all parts of the sanitary sewer system in order to 
minimize the number of SSOs and mitigate any SSOs that do occur. As required by law, the SSMP must be 
updated every five years and must be developed in compliance with the requirements of the SWRCB 
Waste Discharge Requirements Order No. 2006-003-DWQ, Amended Monitoring and Reporting Program 
(MRP) Order No. WQ 2008-002-EXEC, and Order No. WQ 2013-0058-EXEC. 

San Mateo Clean Water Program  

The Clean Water Program is a comprehensive plan to upgrade the aging wastewater collection and 
treatment system with advanced infrastructure that will provide reliable service for years to come. The 
Final Programmatic Environmental Impact Report was certified and adopted by City Council in May 
2016.36 The $1 billion Clean Water Program was launched in 2015 in response to a Cease-and-Desist 
Order from the RWQCB issued jointly to the City of San Mateo, the Town of Hillsborough, and the CSCSD 
to eliminate SSOs in the respective collection systems and requiring specific corrective actions. Primary 
objectives of the Clean Water Program are to replace aging infrastructure and facilities that are reaching 
their lifespan of 50 to 60 years; meet current and future regulatory requirements regarding SSOs and 
infiltration/inflow reductions; increase the peak wet weather capacity of the WWTP; and meet the City’s 
sustainability goals regarding more efficient use of energy and recycled water.  

San Mateo Integrated Wastewater Master Plan 

The 2014 Integrated Wastewater Master Plan was developed in response to the reissuance of the NPDES 
permit for the WWTP in 2013 requiring a more integrated approach for addressing the City’s collection 
system and WWTP. The permit called for development of WWTP and Collection System Master Plans, 
Capital Improvement Programs (CIPs), and a Wet Weather Improvement Program. The Integrated 
Wastewater Master Plan was developed in response to those requirements and addresses the needs 

 
34 San Francisco RWQCB, 2018, Order No. R2-2018-0016, Waste Discharge Requirements for City of San Mateo Wastewater 

Treatment Plan and its collection system.  
35 City of San Mateo, updated December 2020, Sewer System Management Plan, 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices, 
accessed May 25, 2023. 

36 City of San Mateo, Public Works Department, and City of Foster City, 2019, Environmental Impact/Permitting – Final PEIR, 
https://cleanwaterprogramsanmateo.org/peir/, accessed May 24, 2023. 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices
https://cleanwaterprogramsanmateo.org/peir/


S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R  
C I T Y  O F  S A N  M A T E O  

UTILITIES AND SERVICE SYSTEMS 

4.17-34 A U G U S T  2 0 2 3  

through 2035 for the City’s collection system and WWTP to deal with wet and dry weather flows. The 
Integrated Wastewater Master Plan considers the following elements: 
 Provide adequate capacity to convey and treat the projected flows in the system. 
 Resolve existing conditions and treatment concerns. 
 Meet current regulatory requirements regarding SSOs and infiltration and inflow (I/I) reduction. 
 Meet anticipated future regulatory requirements. 
 Meet the City’s sustainability objectives including more efficient use of energy and recycled water. 
 Plan for expansion of the WWTP considering space limitations of the site. 
 Balance improvements between collection/conveyance, treatment, and storage to find the most 

efficient method to handle wet weather flows. 

San Mateo Sewer Design Standards 

The construction of sewer collection systems within the City’s service area shall conform to the City’s 
requirements per Appendix 5.1 of the SSMP, Element 5, Design and Performance Provisions.37 The design 
standards require calculations for design flows and pipe capacities, minimum slopes of collector lines, 
laterals, and manhole spacings. The City also has standard sewer details and drawings issued by the Public 
Works Department.38 

Existing Conditions 

Wastewater Treatment 

The San Mateo WWTP is owned by the City of San Mateo (approximately 75 percent ownership) and the 
City of Foster City/EMID (approximately 25 percent ownership) and has been in operation since 1935.39 A 
2017 Joint Powers Agreement (JPA) between the City of San Mateo and City of Foster City/EMID 
establishes the capacity, ownership, and cost distribution to the parties. As the administering agency of 
the JPA, the City of San Mateo operates the WWTP. The WWTP is located at 2050 Detroit Drive in San 
Mateo and provides secondary treatment of domestic, commercial, and industrial wastewater for the 
cities of San Mateo and Foster City, Crystal Springs County Sanitation District, and portions of the Town of 
Hillsborough, the City of Belmont, and unincorporated San Mateo County.  

The City of San Mateo and Foster City/EMID maintain their own sewer collection systems. The 
neighboring agencies are responsible for the ownership and maintenance of their sanitary collection 
systems and pay for the sanitary flows that are discharged into the City’s collection system for conveyance 
and treatment at the WWTP. The current population within the entire WWTP service area is estimated to 

 
37 City of San Mateo, 2020, Sewer System Management Plan, Appendix 5.1, Element 5, Design and Performance Provisions. 
38 City of San Mateo, 2023, Sanitary Sewer Details and Appurtenances, https://www.cityofsanmateo.org/2081/Standard-

Drawings, accessed May 24, 2023. 
39 City of San Mateo, updated December 2020, Sewer System Management Plan, 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices, 
accessed May 26, 2023. 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices


S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R  
C I T Y  O F  S A N  M A T E O  

 UTILITIES AND SERVICE SYSTEMS 

P L A C E W O R K S   4.17-35 

be approximately 170,000.40 The sanitary sewer collection systems that contribute wastewater to the 
WWTP and the location of the WWTP are shown on Figure 4.17-2, Sanitary Sewer Service Area Boundaries 
and WWTP Location. 

The WWTP was built in 1935 and is presently in the process of a major modernization, expansion, and 
upgrade project. The facility is currently permitted for a discharge of 15.7 MGD as an average daily dry 
weather flow. The amount of wastewater discharged to the WWTP was approximately 10 MGD in 2020.41 
The current treatment process consists of primary clarification, activated sludge aeration, secondary 
clarification, and sodium hypochlorite disinfection. During wet weather conditions, the primary treatment 
capacity is 60 MGD and the secondary treatment capacity is 40 MGD. Currently, when influent exceeds 
the WWTP’s wet weather design capacity of 40 MGD, a portion of the wastewater from the primary 
clarifier is routed directly to the chlorine disinfection tank (bypassing secondary treatment) and blended 
with secondary treated wastewater prior to discharge. The expansion and upgrade of the WWTP will 
eliminate this blending process, as per RWQCB requirements. 

The WWTP Upgrade and Expansion Project involves the construction of new liquid treatment facilities, 
including headworks, primary treatment, five-stage biological nutrient removal/membrane bioreactor 
process, biological and chemically enhanced treatment process, and odor control facilities. Once the 
expansion project is completed, the WWTP will be able to provide secondary treatment for all wet 
weather flows and eliminate blending. The new facilities will be able to treat flows of up to 21 MGD for 
dry weather conditions and up to 78 MGD for peak wet weather flows, with the ability to store 
wastewater in an onsite equalization basin.42 

Wastewater Collection 

The City of San Mateo’s sewer collection system consists of 230 miles of sewer pipes, ranging in diameter 
from 4 inches to 48 inches, and approximately 5,800 manholes. Approximately 74 percent of the sewer 
pipes were installed prior to 1960 and are predominantly vitrified clay pipe (VCP). There also are 27 pump 
stations and 11 miles of force mains, which are located primarily in the eastern (flatter) half of the City to 
assist in the conveyance of wastewater to the WWTP.43 This system is maintained by the City’s Public 
Works Department, Environmental Services Division. Wastewater is conveyed to the City’s WWTP, where 
the effluent is treated and eventually discharged via a 54-inch outfall into Lower San Francisco Bay. Figure 
4.17-3, City of San Mateo Sewer Collection System, shows the location of the sewer pipelines and pump 
stations. 

  

 
40 City of San Mateo, updated December 2020, Sewer System Management Plan, 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices, 
accessed May 24, 2023. 

41 Correspondence with Azalea Mitch, 2023, Director of Public Works. 
42 San Mateo/EMID WWTP, 2017. Special Use Permit Formal Application. Nutrient Removal and Wet Weather Flow 

Management Upgrade and Expansion Project. 
43 City of San Mateo, updated December 2020, Sewer System Management Plan, 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices, 
accessed May 26, 2023. 

https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices
https://www.cityofsanmateo.org/DocumentCenter/View/83281/Final-City-of-San-Mateo-2021-SSMP-122920-w-Appendices


City of San Mateo
             Public Works Department
             Environmental Services Division        SSMP INTRODUCTORY OVERVIEW

Last Update: December 2020 - 6 - City of San Mateo SSMP
INTRODUCTORY OVERVIEW

Figure iii.2. City of San Mateo Service Area

Sanitary Sewer Collection System Assets

Tables iii.1 through iii.6 provide information about the City’s sewer collection system 
assets. Some totals may not be exact due to rounding.

Source: City of San Mateo Sewer System Management Plan, 2020.

Figure 4.17-2
Sanitary Sewer Service Area Boundaries and WWTP Location

S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R 
C I T Y  O F  S A N  M A T E O

	 UTILITIES AND SERVICE SYSTEMS

P L A C E W O R K S



City of San Mateo
             Public Works Department
             Environmental Services Division        SSMP INTRODUCTORY OVERVIEW

Last Update: December 2020 - 4 - City of San Mateo SSMP
INTRODUCTORY OVERVIEW

• Incorporated area is 13 square miles

• The wastewater treatment plant (WWTP) has been operating since 1935

• Current population of the City of San Mateo (2019 Census) is 104,430 residents.
The service area includes population outside of the City limits.

• Built-out and mostly residential, single and multi-family, with some commercial 
business areas and a small amount of light industrial uses

• Temperatures vary from a mean average of 49 degrees Fahrenheit in January to a 
mean average of 72 degrees Fahrenheit in July.  The mean annual rainfall is 13.4 
inches.

Figure iii.1. City of San Mateo

The Department of Public Works (DPW) provides stewardship of the City’s sanitary sewer 
assets. These include 230 miles of collection system mainlines, 5,789 manholes, 25
sewer lift stations, 11 miles of forcemains, and a 15.7 million gallon per day (MGD)

Source: City of San Mateo Sewer System Management Plan, 2020.

Figure 4.17-3
City of San Mateo Sewer Collection System

S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R 
C I T Y  O F  S A N  M A T E O

	 UTILITIES AND SERVICE SYSTEMS

0

Scale (Miles)

1

P L A C E W O R K S



S T R I V E  S A N  M A T E O  G E N E R A L  P L A N  2 0 4 0  A N D  C L I M A T E  P L A N  U P D A T E  D R A F T  E I R  
C I T Y  O F  S A N  M A T E O  

UTILITIES AND SERVICE SYSTEMS 

4.17-38 A U G U S T  2 0 2 3  

The City plans to upgrade the aging infrastructure as outlined in the Sewer System Management Plan44, 
Integrated Wastewater Master Plan,45 and San Mateo’s Clean Water Program.46 The existing collection 
system constructed with aging vitrified clay pipes allows the inflow and infiltration of groundwater and 
stormwater into the system during wet weather events. When the collection system’s capacity is exceeded 
due to these inflows, the wastewater surfaces and flows out of manholes, resulting in SSOs. Upgrades at 
the WWTP and the collection system’s pipes and pump stations will provide additional capacity to reduce 
the occurrence of SSOs. Completed projects include the following:47 
 Basin 2&3 Pipe Capacity Improvements – Pacific Boulevard Force Main Project 
 42nd Avenue Pump Station Improvements 